
 
 
        

  
 
 
 
 
 
 
 

Class II Water Treatment Plant Operator Program 
Manual 

 

prepared for: 

 
Government of the Northwest Territories 

Municipal and Community Affairs 
P.O. Box 1320 

Yellowknife, NT X1A 3S9 
 
 

prepared by: 
 

FSC Architects & Engineers 
4910 53rd Street 
P.O. Box 1777 

Yellowknife, NT X1A 2P4 
 
 

FSC Project Number: 2003-0070 



CLASS II  

11/03/03   II 

 
TABLE OF CONTENTS 

1.0 INTRODUCTION.........................................................................1-1 

2.0 WATER TREATMENT ................................................................2-1 
2.1 SOURCES AND CHARACTERISTICS ..................................................................... 2-1 
[...]
Stokes� Law, as the difference between the density of the particle and the density of water 
increases, the settling velocity of the particle increases. 

Second, temperature affects viscosity.  Viscosity is a measure of the ability of a liquid to 
flow.  From Stokes� Law, the velocity at which a particle settles is inversely proportional 
to the viscosity, that is, a particle settles faster in a less viscous fluid.  Viscosity of water 
increases as the temperature decreases. 

Thus, as water decreases in temperature, the twin effects of increased density and 
increased viscosity reduce the settling velocity of particles.  While the effect of 
temperature on density and viscosity is not very great (a modest increase of between 1% 
and 5 %), neither is the difference in specific gravity between particles and water. 

Turbid surface water may contain matter whose specific gravities range from 2.65 (sand) 
all the way down to 1.03 for flocculated particles of organic matter.  Floc particles 
resulting from alum may have a specific gravity of 1.02 to 1.10.   



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-13 

2
Therefore, cold water will have a noticeable effect on the settleability of particles.  Add 
to this the effects of turbulence, flow currents, edge effects, and sludge build up in a 
settling tank; the potential for floc carryover increases greatly. 

In general, clarification may be classified as four types based on the concentration of 
particles and their ability to interact. 
 
Type 1 Clarification occurs in a dilute suspension when discrete particles that resist 

flocculation settle individually and exhibit no interactions.  An example of 
Type 1 clarification is the pre-sedimentation of sand. 

Type II Clarification involves the removal of a dilute suspension of particles that are 
known to flocculate during settling.  An example of Type II clarification is 
the settling of chemically flocculated waters in which particles continue to 
increase in size as they interact and settle at a faster velocity. 

Type III Clarification usually refers to hindered or zone settling and occurs when 
sludge concentrations at about 500 mg/l.  Inter-particle electromagnetic 
forces hinder the settling of neighbouring particles forming a mass that 
settles as a blanket.  This inter-particle electromagnetic force is the result of 
similarly charged particles repelling each other.  A distinct interface is 
evident between the settling sludge and the supernatant. An example of Type 
III clarification would occur in concentrated suspensions of flocculated 
material at an intermediate depth in a clarifier. 

Type IV Clarification occurs at the bottom of a sedimentation basin where settling 
occurs by the slow compression of the settled sludge.  This process is also 
known as �compression settling�. 

2.4.4 DETENTION TIME 

Detention time is the theoretical average length of time the water is in the clarifier.  
Detention time depends on two things:  the volume of the clarifier, and the flow rate of 
the water.  It is calculated using the following formula:     

 Detention time  =  Volume of Clarifier   (2.7) 
            Flow 

Most clarifiers have detention times of 1 to 3 hours. 

2.4.5 RISE RATE 

The rise rate is a measure of the upward velocity of water in the clarifier and is one of the 
major factors in determining the efficiency of a clarifier.  It is also known as the surface 
loading rate, the surface settling rate, or the overflow rate.  Rise rate is defined as the 
flow per unit surface area of the clarifier:     



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-14 

2
  Rise Rate  =         Flow   (2.8) 
      Surface Area 

Although the calculation is normally reported as m3/d per m2, it can be simplified to 
metres per day; a velocity.  

Most clarifiers are designed with rise rates in the range of 25 to 75 m3/d per m2.  The 
lower rise rates are associated with small plants in cold climates. 

2.4.6 WEIR LOADING RATE 

Water leaves the clarifier by flowing over a weir into some arrangement such as an 
effluent trough.  The length of the weir in relation to the flow over it is important.  Too 
high a weir-loading rate will cause hydraulic gradients in the clarifier, break up floc 
particles and cause solids to be re-suspended and carried over the weir. 

  Weir Loading Rate   =           Flow                                     (2.9) 
          Length of Weir 

Most clarifiers have weir loading rates of between 125 and 250 m3/d per m.   

2.4.7 TUBE SETTLERS 

Tube settlers, also known as high rate settlers, were developed to increase the efficiency 
of solids removal in clarifiers.   Tube settlers are often found in package systems, which 
are notorious for poor clarification.  Tube settlers often allow increased surface loading 
rates, often as much as double the conventional loading rate (ie. the amount of solids it 
can remove in a certain amount of time). 

Shown in Figure 2.4, tube settlers generally consist of bundles of plastic tubes about 50 
mm square and 500 to 750 mm long.  The tubes are placed just below the surface of the 
clarifier at an angle of 60o to the horizontal.  The tube shown in Figure 2.4 is just an 
example of one type of tube settler, as the tube configuration is generally manufacturer 
specific. 

As the water rises upward through the tube settler, particles tend to impact with the tube 
wall, stopping their ascent.  Their upward velocity now zero, the particles can begin 
settling unless they become re-suspended by the upward motion. 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-15 

2
Figure 2-4  Tube settlers in the water treatment process. 

 

 

2.4.8 CLARIFIERS 

Most clarifiers are either circular or rectangular.  Beyond that, there is often little 
difference between the clarifiers of different manufacturers.  The choice depends on the 
design engineer and the internal mechanical equipment depends on the manufacturer.  
Rectangular clarifiers are used primarily in the NWT. 

Figure 2-5 A sedimentation tank or clarifier 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-16 

2
Figure 2-6 Schematic of circular and rectangular clarifiers 

 

 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-17 

2
2.4.9 SLUDGE HANDLING 

Water treatment plant sludges usually consist of aluminium hydroxide floc and the settled 
particles, which were originally present in the raw water.  The concentration, 
composition, and quantity of sludge depend on: 

• The coagulant dose;  

• The characteristics of the raw water; and  

• The type of sludge removal system. 

The concentration of solids can vary from less that 0.25% to more than 10%.  In general 
sludges with concentrations of less than 3% can be discharged by gravity; denser sludges 
require pumping. 

In practice, for those plants that use gravity disposal, the sludge should be kept as 
concentrated as possible.  While a thin sludge may be easier to handle the extra water 
adds to the cost of treatment, and reduces the real capacity of the plant as product is lost 
transporting waste. 

In sludge removal from the clarifier, an important consideration is called �coning�.  
Shown in Figure 2-7, coning can cause a dilute sludge to be wasted, while leaving 
significant amounts of sludge in the clarifier.  A simple solution to this problem is to 
remove less sludge more often. 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-18 

2
Figure 2-7 Coning in sludge removal 

 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-19 

2
2.4.10 SLUDGE DISPOSAL 

Alum sludges have been researched to determine the most suitable method for their 
disposal.  In piped communities most gravity discharged alum sludges are discharged 
directly to the sewer to be dealt with at the sewage treatment facility.   

In trucked communities, three methods for disposal are available: 

• Direct discharge to the sewage treatment facility; 

• Co-disposal in the modified landfill; or 

• Landfilling in a mono-fill facility. 

Choice of any one of these alternatives depends on the cost of operation, the leachability 
of the alum sludge, and the approval of the regulatory authority. 

2.5 DISSOLVED AIR FLOATATION 

Dissolved air floatation (DAF) is an adaptation of sedimentation by understanding the 
principles of Stokes� Law.   

Shown in Figure 2.7, fine bubbles attach to the particles causing them to float to the 
surface where they are removed by mechanical scraping or by the less commonly used 
method of flooding.  Mechanical scraping can produce sludges with concentrations of 1% 
to 3%, while flooding produces sludges with concentrations less than 0.2%. 

The process is a substitute for sedimentation and is used primarily to treat water, which 
are difficult to treat with a conventional system.  These include: large quantities of algae; 
or highly coloured, low temperature waters.  In addition, floatation processes are capable 
of removing smaller particles (>10 µm) than sedimentation processes (>100 µm). 

Detention times for the process are short, 10 to 20 minutes, as the floc will start to break 
up after 30 minutes or so. 

The process has been used in the mining industry for many years to concentrate ores such 
as gold, lead/zinc, and copper.   

2.6 FILTRATION 

The process of filtration was thoroughly discussed in the Class I Water Treatment Plant 
Operations training manual. For NWT Class II operators, some of the principles and 
theory of operation will be discussed. 

 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-20 

2
Figure 2-8 The dissolved air floatation process 

 

2.6.1 FILTER LOADING RATE 

                  

  Filter Loading Rate   =            Flow                   (2.10) 
      Surface Area 

Design loading rates for a particular filter will be specified by the manufacturer.  Most 
dual media rapid gravity filters operate between 5 and 10 m3/h per m2.  Higher loading 
rates can be used but at the expense of: shorter runs; higher head losses; and increased 
effluent turbidity. 

2.6.2 HEAD LOSS 

Water is forced through the filters by pressure, or head, that is the water above the filter 
bed. 

The head loss produced by a given flow on any filter can be described by the following; 

     

   hf  =   f�L(1-e)V2 (2.11) 
          e3gd 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-21 

2
where:  hf   =  head loss 

  f�   =  friction factor based on the amount of drag around the media 

  L   =  depth of the bed 

  e   =  porosity of the bed 

  V  =  filter loading rate 

  g   =  gravitational constant 

  d   =  diameter of the media grains 

Other factors, which affect head loss, include: 

• The type of underdrain system;  

• Clogging of the underdrain system; and 

• The degree of media clogging. 

A clean filter will normally have a very low head loss.  If the media is not backwashed 
properly, or the underdrains become clogged, the initial head loss of a just backwashed 
filter bed will increase.  This is important data to record so that you will know how the 
filter and your backwashing procedure are functioning over time. 

The general concept for the operator to understand is that the smaller the filters pores are 
the more head loss that will be created.  Higher head losses result in increased pump 
pressure requirements. 

2.6.3 ORGANIC GROWTHS 

In the past, municipalities often used to pre-chlorinate water to prevent bacterial and algal 
growths in the filter beds.  Nowadays, to reduce the development of chlorination by-
products such as trihalomethanes (THMs), caused by reaction of chlorine with organic 
material, municipalities chlorinate afterwards.  This post-chlorination process begins with 
the filter effluent.  Bacterial and algal growths in the filter now again become a concern. 

When such growths become a concern, disinfection of the raw water could be 
accomplished using either potassium permanganate, or ozone.  Both these options are 
more expensive than chlorine, but will not produce THMs. 

When the raw water contains a low organic content, an alternate strategy would be to 
lightly dose the raw water with chlorine to minimize bacterial and algal growths, and then 
follow up with post-chlorination to ensure that your product is properly disinfected.  



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-22 

2
In either case, the assistance of process control specialists should be enlisted to ensure 
that you meet the three goals of taste and odour control, reduction of disinfection by-
products, and proper disinfection. 

2.6.4 BACKWASHING 

There are three criteria used to determine when a filter needs to be backwashed: 

• Filter effluent turbidity; 

• High head loss indicating media clogging; and 

• Length of run. 

Filter effluent turbidity usually increases as the length of filter run increases.  At some 
point, the filter effluent turbidity will become unacceptable. The Maximum Acceptable 
Concentration in the Guidelines for Canadian Drinking Water Quality is 1 NTU, but 
many operators strive to achieve a lower number.  The current guideline is under review 
and may change some time in the near future.  Contact your regional MACA 
representative for the latest edition of the guidelines. 

Media clogging is indicated by the head loss through the beds.  Once the head loss 
reaches a pre-determined value, the beds are assumed to be clogged. 

 

Figure 2-9 Sand filter backwashing 

 

 

If the turbidity of the influent water is low, very long runs may be possible before filter 
effluent turbidity or head loss becomes unacceptable.  Excessively long runs are 
undesirable for a number of reasons including: 

• Organic matter in the beds may become septic and impart a bad taste or 
odour to the water; 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-23 

2
• Particulate matter may pack in the bed and stick to the media grains 

making backwashing difficult and/or causing channelling in the filter; 

• Special filters such as those used for iron and manganese removal may 
become packed and channelled, thus, reducing their ability to function. 

2.6.5 DISPOSAL OF BACKWASH WASTES 

Backwash wastewater usually contains low concentrations (less than 1%) of solids 
consisting mainly of alum floc and fine turbidity particles.  They are normally disposed in 
two ways: recycled to the raw water inlet; or discharged to sewage. 

When recycled to the raw water inlet, the particles once again undergo flocculation, 
coagulation, and sedimentation.  The problem with this scheme is that while many 
particles are removed before entering the filter, many more than originally passed 
through the process will pass through again.  This continuing recycle will cause an 
increasing build-up of fine particles in the water being treated.  This results in shorter 
filter runs and increased treated water turbidity. 

Discharge to sewage is a common practice. 

2.7 MEMBRANE FILTRATION 

Membrane filtration is a relatively new water technology with respect to municipal water 
treatment.  Membrane filtration can replace the clarification, coagulation and flocculation 
steps of the water treatment process.  Also, depending on the pore size of membrane, 
filtration can replace the initial disinfection step as well.  Note that chlorination will 
always be required in order to maintain disinfection beyond the water treatment plant. 

Membrane filters typically consist of series of hollow polymer tubes inserted into the 
water.  A vacuum process sucks the water through the pores on the sides of tubes, 
removing the particles larger than the pore size.  The filtered water usually proceeds to 
the disinfection step, while the dirty water containing the filtered solids is back-flushed 
from the system.  This is a typical membrane process; however, the process depends on 
the type and manufacturer of the membranes used.  There are four varieties of membrane 
filter as shown in Figure 2.10. 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-24 

2
Figure 2-10 Membrane Filtration Varieties 

(Note: Pore size varies with manufacturer, typical values are shown) 

 
• Microfiltration only removes bacteria and cysts, but not viruses, it is not 

suitable as a disinfection step, but rather its main use is in particulate 
removal.   

• Ultrafiltration can be classified as both a clarification and initial 
disinfection step since it will remove all microorganisms.  Chlorination 
will still be required in order to maintain a residual. 

• Nanofiltration is designed to remove multivalent cations such as calcium, 
iron and magnesium as well as disinfection and clarification. Chlorination 
will still be required in order to maintain a residual. 

 Nanofiltration is a replacement for conventional iron and manganese 
removal methods such as greensand filtration. 

• Reverse-osmosis membranes are designed for salt removal especially as 
applied to seawater sources.  Their use for small-scale water treatment 
processes is currently limited.  Chlorination will still be required in order 
to maintain a residual. 

Filter pressure requirements increase as the pore size of the filter is reduced.  For 
example, reverse-osmosis requires a filter pressure of up to 1200 psi, while ultrafiltration 
can use pressures as low as 2 psi.   

Similar to conventional filters, membrane filters require backwashing.  However, 
membrane filters suffer from a condition known as membrane fouling.  Membrane 
fouling occurs when colloids, salts, bacteria or other substances clog themselves in the 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-25 

2
pores of the filters.  Fouling can be controlled by the addition of chemical additives.  
Additives are chosen based on the source of fouling.   

Eventually, most filter membranes must be cleaned after they are sufficiently fouled, 
which is done by removing the membrane from the system and cleaning it with a 
membrane cleaning solution. 

2.8 WATER HARDNESS 

2.8.1 INTRODUCTION TO HARDNESS 

Hard water is a condition which produces a situation wherein a lot of soap is required to 
produce lather, and considerable amounts of scales build up in warm or hot water pipes, 
boilers and other units. Community residents are apt to be concerned about the cost of 
soap, the difficulty in cleansing and/or the taste of hard water. To the engineer and 
operator, the scaling of pipes is the most challenging problem. 

 

 

Figure 2-11 Scaling causing pipe blockages 

 

 

Water softening is the process to partially remove or replace some of the metallic ion that 
causes hardness.  Complete removal is neither practical nor desirable.  Water that is too 
soft becomes aggressive and tends to corrode metals in water pipes, boilers and the like.   

Additionally, water softening requires an extensive capital investment and on-going 
investment in operations. 

 



CLASS II CENTRIFUGAL PUMPS 

11/03/03   2-26 

2
Table 2-5 Water Classifications in Terms of the Degree of Hardness 

Calcium Carbonate 
(CaCO3) Range 

Classification 

0 to 45 mg/l Very soft 

45 to 90 mg/l Soft 

90 to 130 mg/l Moderately hard 

130 to 170 mg/l Hard 

170 to 250 mg/l Very hard 

250 + mg/l Excessively hard (too hard for most domestic uses)

 

2.8.2 CAUSES OF HARDNESS 

Hardness is caused by divalent metallic ions.  The principal hardness-causing ions are 
calcium, magnesium, strontium, ferrous iron, manganous ions.  These cations in 
combination with the most important anions are shown as follows: 

Figure 2-12 Cations and anions 

Cations Anions 

Ca2+ HCO3
- 

Mg2+ SO4
2- 

Sr2+ Cl- 

Fe2+ NO3
- 

Mn2+ SiO3
2- 

 

Rainwater is capable of dissolving tremendous amounts of solids found in many natural 
formations.  This explains why hardness is usually associated with ground water, but why 
surface waters can fluctuate in hardness depending on the weather and the time of year.   

In general, hard waters originate in areas where the topsoil is thick and limestone 
formations are present.  Soft waters originate in areas where the topsoil is thin and 
[...]
period of time. The mathematical equation used in pumping rate problems can usually be determined 
from the verbal statement of the problem. 
 
VERBAL: What is the pumping rate in m3 per day? 
  MATH: pumping rate = m 
 
VERBAL: What is the pumping rate in litres per second? 
  MATH: pumping rate = L 
 
The volume pumped during a period can be determined either by a flowmeter or by measuring the 
volume being pumped into or out of a tank. 
 
Most pumping rate problems will ask you to give an answer in one form (L/s) and will give you the 
information in another form (m/d). At first the conversion between these two expressions looks difficult, 
but once you become familiar with their relationship to each other, converting is simple. Here is the 
proof. 
 
   m3/d      =  m3 x 1 000 L = L or L/s 
 86 400 s/d     s      m3      s 
 
or conversely 
 
L  -  1 000 L = m3 x 86 400s = m3 or m3/d 
s   m3       s d       d 



 

 
 
 B - 15 

 
EXAMPLE 
 
An empty rectangular tank 8 m long and 6 m wide can hold water to a depth of 2 m. If this tank is filled 
by a pump in 55 min. What is the pumping rate in litres per second? 
 
In this example, the entire tank was filled during the 55 min pumping test. Therefore the total volume 
pumped is equal to the capacity of the tank in m . 
 
Volume of Tank = Area of Rectangle x Depth 
     = (8 m) (6 m) (2 m) 
     = 96 m3 
 
To find L/s we convert 96 m3 to litres and 55 min to seconds. 
 
 96 m3 x 1 000 L = 96 000 L 
       m3 
 
 55 min x 60 s = 3 300 s 
     min 
 
 
Then we divide: 
 
 
 96 000 L = 29.1 L/s 
  3 300 s 
 
 
29.1 L/S is the answer to the first part of the question. To find the answer to the second part, we must 
convert L/s to m /d. 
 
29.1 L - 1 000 L x 86 400 s = 2 514 m3/d  
   s        m3         d 
 
 
 
2 514 m3/d is the answer to the second part of the question. 
 



 

 
 
 B - 16 

 
 
 
DENSITY 
 
 
For scientific and technical purposes, the DENSITY of a body of material is precisely defined as the 
mass PER UNIT OF VOLUME. The density of dry materials, such as sand, activated carbon, lime 
and liquids such as water, liquid alum or liquid chlorine can be expressed as g/cm3. The density of gases, 
such as air, chlorine, methane or carbon dioxide is normally expressed in g/L. 
 
The density of a substance CHANGES SLIGHTLY AS THE TEMPERATURE OF THE 
SUBSTANCE CHANGES. This happens because substances usually increase in volume as they 
become warmer, as illustrated in Figure 1. Because of the expansion with warming, the mass is spread 
over a larger volume, so the density is less when a substance is warm than when it is cold. 
 
Similarly, a change in pressure will change the volume occupied by a substance. As a result, DENSITY 
VARIES WITH PRESSURE, increasing as pressure increases and decreasing as pressure decreases 
(Figure 2). 
 
The effects of pressure and temperature on solids and liquids, are very small and are usually ignored. 
However, temperature and pressure have a significant effect on the density of gases and whenever the 
density of a gas is given, then the temperature and pressure at that density are usually also given. 
 
RELATIVE DENSITY (Specific Gravity) 
 
Although there may be many numbers that express the density of the same substance (depending on the 
unit used) there is only one relative density associated with each substance (for one particular 
temperature and pressure). The relative density of a substance is compared against a "Standard" 
density. 
 
RELATIVE DENSITY OF SOLIDS & LIQUIDS 
 
The standard density used for solids and liquids is that of water, which is one g/cm at 4 degrees C and a 
pressure of 101.3 kN/m or kilopascals (kPa), the pressure of the atmosphere at sea level. Therefore, 



 

 
 
 B - 17 

the relative density of a solid or liquid is the density of that solid or liquid COMPARED TO THE 
DENSITY OF WATER. It is the ratio of the density of that substance to the density of water. Let's 
look at an example. The density of SAE 30 motor oil is 
 
 Relative Density = oil 0.9 g/cm3  
     water 1.0 g/cm3 
 
        = 0.90 
 
 
In other words, relative density in this example tells you that oil is only 9/10 as dense as water. Because 
a cm3 of oil has a mass less than a cm3 of water, oil floats on the surface of water. 
 
Relative Density of Gases 
 
The relative density of a gas is usually determined by comparing the density of the gas with the density of 
air, which is 1.2 g/L at a temperature of 20 degrees C and a pressure of 101.3 (kN/m) or kilopascals 
(kPa) the pressure of the atmosphere at sea level. For example, the density of chlorine gas is 2.99 g/L . 
Its relative density would be calculated as follows: 
   
  Relative Density = Cl2 2.99 g/L  = 2.49  
       air 1.2 g/L 
 
 
 
This tells you that chlorine gas is approximately 2.5 times as dense as air. Therefore, when chlorine gas 
is introduced into a room it will concentrate at the bottom of the room. This is important to know since 
chlorine is a deadly toxic gas. 
 
 
 
 
DOSAGE CALCULATIONS 
 
It is most necessary for a plant operator to know how to calculate the dosages of the various chemicals 
used in water treatment. It is important to be accurate when calculating dosages as too little chemical 



 

 
 
 B - 18 

may be ineffective and too much a waste of money. In process control the exact dose of chemical must 
be determined through calculation for the purposes of efficient operation and economy. 
 
EXAMPLE 1 
 
The chlorine dosage of an effluent is 15 mg/L. How many kilograms of chlorine will be required to dose 
a flow of 8 500 m3/d? 
 
In this question, it will be necessary to utilize your knowledge of the metric system. 
 
 1 mg/L = 1 kg/l 000 m3 
 
For every 1 000 m3 of water of flow, we will need to use 15 kg chlorine. 
 
 15 kg  Cl2 x 8 500 m3/d = 127.5 kg C12/d 
  1 000 m3 
 
 
Above we expressed 15 mg/L as 15 kg Cl2 /1 000 m3 and multiplied it by the flow to obtain the answer 
expressed as 127.5 kg C12/d 
 
EXAMPLE 2: 
 
A chlorinator is set to feed a 94.8 kg/d of chlorine. If the average daily flow through the plant is 7 900 
m3/d, what is the DAILY AVERAGE CHLORINE DOSAGE IN MG/L? 
 
We know that 1 mg/L =      1 kg     
 1 000 m3 
 
We are told we use 94.8 kg chlorine for every 7900 m3 water. 
 
 
94.8 kg Cl2/d       = 12 kg Cl2   = 12 mg/L 
7.9 x 1 000 m3/d      1 000 m3 
 
 
Above we divided the mass of chlorine used per day by the flow expressed in 1 000 m per day and 



 

 
 
 B - 19 

found we used 12 kg Cl2 for every   
1 000 m of flow or 12 mg/L. 
 
HYPOCHLORINATION CALCULATIONS 
 
Definition - Hypochlorination is the application of hypochlorite ( a compound of chlorine and 

another chemical), usually in the form of solution, for disinfection purposes. 
 
EXAMPLE 1 
 
The treated product at a water treatment plant requires a chlorine dosage of 98 kg/d for disinfection 
purposes. If we are using a solution of hypochlorite containing 60% available chlorine, how many kg/d 
hypochlorite will be required? 
 
SOLUTION 
 
We are told in the problem that 60% of the hypochlorite is available chlorine which is the portion of the 
solution capable of disinfecting. Solving the equation we have; 
 
kg/d hypochlorite = 98 kg/d of chlorine needed      
                    0.6 available chlorine in sol'n 
 
= 163.3 kg/d hypochlorite solution 
 
 
 
 
 
 
 
 
EXAMPLE 2 
 
 
A hypochlorite solution contains 5% available chlorine. If 4 kg of available chlorine are needed to 
disinfect a watermain, how much 5% solution would be required? 
 



 

 
 
 B - 20 

We are told 4 kg of chlorine will do the job of disinfection. By a 5% solution we mean that 5% by mass 
of the solution is to be made up of chlorine. So 100 kg of 5% hypochlorite solution will contain 5 kg 
chlorine. 
 
Using the formula for ratios   A = C 
                               B   D 
 
we substitute: 
 
 5 kg chlorine = 4 kg chlorine required   
 100 kg sol'n    ? kg sol'n required 
 
 
Since D = C x B    =    4 kg x 100 kg    =  80 kg solution 
            A               5 kg 
 
 
CHEMICAL FEEDING 
 
 
Solution Preparation - Jar Tests 
 
 
Jar tests are used to determine correct chemical dosages for such chemicals as alum, ferric chloride and 
polymers. These are chemicals utilized in water treatment facilities for coagulation and flocculation of 
colloidal particles. The jar test simulates, on a small scale, the activities going on in various sections of 
the full scale treatment process. Varying amounts of the chemicals are compared against each other to 
find out which chemical and dosage best accomplishes the desired results. 
 
Stock solutions of coagulants, coagulant aids and other chemicals, should be prepared at concentrations 
such that quantities suitable for use in the jar tests can be measured accurately and conveniently. If one 
is dealing with dry chemicals the preparation of these stock solutions is straight forward. For example to 
prepare a 1 g/L stock solution using dry chemicals, 1 gram of the chemical is made up to 1 000 mL with 
water. However, with concentrated liquid solutions a dilution step is required. Any dilution step must 
take into account the relative density of the solution being diluted. For example, if one has a 48.5% 
alum solution with a relative density of 1.35 and wishes to make up a 1 g/L stock solution the following 
procedure should be followed: 
 
  1 mL 48.5% liquid alum has a mass of 1.35 g 



 

 
 
 B - 21 

 
  1 mL contains 1.35 g x 48.5 = 0.65 g alum  
                                100 
 
  so 1.54 mL of the sol'n will contain 1 g Alum  
 
 
 
Therefore, add 1.54 mL liquid alum to water and make up to 1 000 mL for a 1 g/L stock solution. 1 
g/L solutions are easy to use because 1 mL of solution has a mass of 1 mg. 
 
After jar tests have been carried out the type of chemical dosage and point of application best suited to 
the characteristics of the water or sewage to be treated should easily be established. The next step is to 
feed the chemical to be used at the dosage determined in the jar tests into the full scale treatment facility. 
The operator is faced with using a dry or liquid chemical which will be fed into the process by means of 
a dry or liquid chemical feeder. If feeding dry chemicals, the feeder will be calibrated, most likely, in 
grams per minute or, if liquid chemicals are being utilized, in millilitres per minute. Following is a 
detailed approach to establishing feed rates for chemicals. 
 
EXAMPLE 
 
Given a daily flow rate of 16 000 m3/d and an alum dosage of 13 mg/L, what is the alum flow rate in 
g/min? 
 
 
Step 1 Determine kg/d of Alum required. 
 
  1. Alum dosage of 13 mg/L = 13 kg      
          1 000 m3 
 
 
  2. Feed Rate = Dosage x Flow 
 
     =     13 kg   x 16 000 m3 
     1 000 m3          d       
 
 
     =  208 kg/d of alum 
 



 

 
 
 B - 22 

 
Step 2  We are asked to give the flow rate in g/min 
 
 
  1. Convert kg/d to g/d. Since 1 kg = 1 000 g   
 
   208 kg  = 208 000 g  
      d         d 
 
  2. Convert kg/d to g/min. Since 1 day is equivalent to 1 440 min  (24 h x 60 min) 
 
   208 000g/d  = 144.4 g/min 
   1 440 min/d 
 
EXERCISE 1 
 
1. Calculate the surface area of a rectangular settling tank 18 m long and 4m wide. 
 
2. Calculate the surface area of a circular sand filter with a diameter of 15m. 
 
3. Calculate the volume of a raw water intake crib 8 m long, 3 m wide and 6m deep. 
 
4. What is the volume of a circular storage tank that is 7 m in diameter and 15m high? 
 
5. What is the volume of water contained in 84 m of pipe with an inside diameter of 10 cm: 
 
 a) in m3? 
 b) in L? 
 
6. If a pump delivers 1.44 m3 in 20 minutes, what is the pumping rate in:  
 
 a) L/s? 
 b) m3/d? 
 
7. How many m3 of water will a 5 L/s pump deliver in 5 minutes? 
 
8. A 12 m3 storage tank supplies alum for coagulation at a rate of 330 mL/min. How often will the 



 

 
 
 B - 23 

tank need to be refilled? 
 
9. The prechlorination chamber at a water treatment plant has a volume of 225m3. If the flow rate 

from the tank is 11 L/s, what is the average detention time in hours? 
 
 
10. How many kg of chlorine are required to treat 18 000 m3 of water per day with chlorine at 5.0 

mg/L? 
 
 
 
 
11. A gas chlorinator treats 2 700 m3 with 2 kg of chlorine per day. Calculate the dosage rate. The 

residual is measured at 0.27 mg/L. What is the chlorine demand: 
 
 a) in mg/L? 
 b) in kg/d? 
 
 
 
 
 
12. In the chart below determine the mass of chemical in kg that will be required to feed at the rate 

indicated along the top of the chart in relationship to the volume of water flowing as indicated 
down the side. 

 
 
 
 
 
 
 
 
 



 

 
 
 B - 24 

13. In the chart below determine the dosage in mg/L that will coincide with the flow indicated on the 
vertical scale and the mass of alum on the horizontal scale. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
14. A liquid solution with a total mass of 97 kg contains 84 kg of water and the remainder is alum. 
 
 a) What percentage of the solution is water? 
 b) What percentage of the solution is alum? 
 
 
 
 
 
 
15. A mixture of water and powdered carbon is to be 85% water. If the total volume required is 

3.6 m3, what is the mass of the carbon? 
 
 
 
 
16. A hypochlorite solution contains 12% available chlorine. If 3 kg of available chlorine are needed 



 

 
 
 B - 25 

to disinfect a main: 
 
 a) how many kg of solution are required? 
 b) how many litres of solution are required?   
 
 
 
 
 
 
 



 

 
 
 B - 26 

FILTER LOADING RATE 
 
The "filter loading rate" is expressed as L or m3 of water applied to each m2 of surface area. This could 
also be described as the amount of water flowing down through each m2 of filter surface. Filter design 
loading rates are expressed as  L/s/m2. 
 
Filter loading rate = m3/d Flow     x  24 h 
                      m2 Filter Area     d 
 
 NOTE: Design loading rates for filters are expressed in US gals at present. Using 

conversion factors to obtain S.I. units is necessary when studying American 
designed filters. Typical loading rates are shown below: 

 
Rapid sand filter = 1.36 L/s/m2, (2 US gpm/ft2) 
 
Dual Media = 0.136 - 0.272 L/s/m2, (0.2 - 0.4 US gpm/ft2) 
 
Multi Media = 3.41 - 6.82 L/s/m2 , (5 - 10 US gpm/ft2) 
 
EXAMPLE 
 
A rapid sand filter is 10 m wide and 15 m long. If the flow through the filter is 17 630 m3/d what is the 
filter loading rate in L/s/m2 ?  
 
First, convert the flow to L/s 
 17 630 m3   x 1 000 L ÷ 86 400 s = 204 L 
          d                m               d               s 
 
Then express the filter loading rate mathematically as: 
 
Filter loading rate =   flow      
                      filter area 
 
     = 204 Ls 
       150 m2 
 
     = 1.36 L/s/m2 
 



 

 
 
 B - 27 

 
FILTER BACKWASH RATE 
 
 
There are two methods that may be used to calculate the filter backwash rate. 
 
 
a) Filter Backwash Rate =    flow L/s     
     filter area m2 
 
b) Filter Backwash Rate = meters of water rise 
       hour 
 
 
NOTE: As with filter loading rates, filter backwash rates are also expressed in U.S. gals at present. 

Rates are shown below: 
 
Minimum =  10.2 L/s/m2, (15 US gpm/ft2) 
Maximum =  15.3 L/ms/m2, (22.5 US gpm/ft2) 
 
This is equivalent to a rise in the water level of 36.67 m/h (2 ft/min) to 55.0 m/h (3 ft/min). 
 
EXAMPLE 1 
 
A rapid sand filter is 10 m wide and 12 m long. If backwash water is flowing upward at a rate of 1.56 
m /s, what is the backwash rate in L/s/m2 ? 
 
 Flow =  1.56 m3  x 1 000 L 
         s              m2 
 
      = 1 560 L/s 
 
 
Therefore, there are 1 560 L/s flowing upward through a filter with a surface area of 120 m . This can 
be written mathematically as: 
 
 
 Filter backwash rate  =     flow    
     filter area 
 



 

 
 
 B - 28 

     =   1 560 L/s 
        120 m2 
 
     = 13 L/s/m2 
 
EXAMPLE 2 
 
A mixed-media filter is 8 m wide and 11 m long. If the filter receives a backwash flow of 84 000 m3/d, 
what is the filter backwash flow rate in L/s/m2 ? 